
EEssttaabblliisshhiinngg  NNiittrriiffiiccaattiioonn  RReelliiaabbiilliittyy
GGuuiiddeelliinneess  ffoorr  WWaatteerr  RReeuussee

WWaatteeRReeuussee  RReesseeaarrcchh  FFoouunnddaattiioonn





Establishing Nitrification Reliability Guidelines 

for Water Reuse



About the WateReuse Research Foundation 

The mission of the WateReuse Research Foundation is to conduct and promote applied 
research on the reclamation, recycling, reuse, and desalination of water. The Foundation’s 
research advances the science of water reuse and supports communities across the United 
States and abroad in their efforts to create new sources of high quality water for various uses 
through reclamation, recycling, reuse, and desalination while protecting public health and the 
[...]
tested through a series of field validation studies conducted during operation at each site. As 
in the lab validation tests, the field tests evaluated monitor accuracy by exposing the monitors 
to increasing concentrations of ammonia. The difference between the field and lab tests lies in 
the sample matrix: whereas the lab tests used deionized water that was essentially ammonia-
free, the field validations used nitrified effluents as the matrix. These effluents exhibited low 
ammonia levels but were not “ammonia-free”; thus, background levels were subtracted from 
the readings (Figure 2.3). 

One difficulty in assessing accuracy during field tests was the presence of ammonia in the 
background matrix. The accuracy of the monitors is typically listed as a percentage range 
relative to the measured value, for example, +/- 5% of the measured value. Thus, it is more 
difficult to differentiate spikes of low ammonia concentration when the background levels are 
high. Nevertheless, the monitors responded well to the field validation testing, with nearly all 
values falling within +/- 25% of the spiked value. 

 

Figure 2.3.  Results of field validation for the three ammonia analyzers.   

Note: Values shown are averages from validations performed at each of the four test facilities. 

 
  

0 

1 

2 

3 

4 

5 

6 

0 1 2 3 4 5 

M
ea

su
re

d 
am

m
on

ia
 c

on
ce

n
tr

at
io

n
 (

m
g/

L
) 

Spiked ammonia (mg/L) 

ATI 

Waltron 

Trescon 



WateReuse Research Foundation 21  

2.1.3  Online Ammonia Analyzer Operations and Maintenance 

Reliability of the monitors was also evaluated based on their robustness in terms of 
continuous measurement, durability, and O&M requirements. A comparison of the O&M 
requirements of the different analyzers is provided in Table 2.2. 

Table 2.2. Ammonia Analyzer Comparison 

Manufacturer Waltron  ATI  WTW TresCon 

Model mAI-9046 Q45N OA110 

Accuracy/Precision Performed well in lab 
and field conditions; 
accurate at low 
ammonia 
concentrations (< 750 
µg/L) 

Performed well in lab 
and field conditions 

Performed well in lab 
and field conditions 

O&M    
Design More complex design 

(less automated) 
Simple, robust design 
(more automated) 

Simple, robust design 
(more automated) 

Calibration 
frequency 

Automatic calibration; 
recommended 
frequency every 7 days 
(4 day cycle used 
during this study) 

Manual calibration 
performed weekly 

Automatic calibration 
every 24 h; option to 
calibrate every 1, 2, 3, 
6, 12, or 24 h 

Part replacement 
frequency 

Peristaltic pump tubing 
requires replacement 
approximately every 6 
months (not replaced 
during this study)  

20 µm filter replaced 
weekly if there is high 
TSS in the feed water 

Reagent pump tubing 
requires replacement 
every 3 months 

Sample pump tubing 
requires replacement 
every 6 months 

Reagent pump tubing 
requires replacement 
every 2 weeks 

Membrane requires 
replacement every 2–3 
weeks when 
measuring high 
hardness water  

Parts cost No parts were replaced 
during this study 

 

Reagent pump tubing 
(package of 10) $100 

Sensor electrolyte $40 

3 membrane caps 
$327 

Sensor electrolyte $21 

Tubing maintenance 
kit $124 

Troubleshooting Manual calibration 
required at times 

System cleaning with 
hydrochloric acid 
required if scaling 
occurs 

Calibration failures 
and inaccurate 
readings may require 

- Checking sensor for 
membrane fouling 

- Ensuring delivery of 
chlorine and H2O2  

- Unclogging of 
smaller tubing 

After calibration alarm 

- Replace membrane 
sensor 

- Replace reagent 
pump tubing 

- Replace ammonia 
standard solution 

Estimated 
frequency of 
maintenance 

 

Check reagent status 
and remove scaling (if 
necessary) daily 

Check calibration 
status weekly 

Check calibration 
status weekly 

Check status daily (for 
faulty alarm) 

Check calibration 
status weekly 



 

22 WateReuse Research Foundation 

Manufacturer Waltron  ATI  WTW TresCon 

Reagents    
    Reagent cost ~ $420/month 

(reagents and one 
standard; additional 
standard $70/month) 

~ $70/month    
(includes reagents but 
not the cost of weekly 
NH3 lab measurement 
needed for calibration) 

~ $250/month 
(reagents, standards, 
and cleaning solution) 

    Shelf life once 
opened 

1 month for low 
ammonia standard (< 
750 µg/L); 1–2 weeks 
for high ammonia 
standard (> 750 µg/L) 

1 month 1 month 

Other considerations  Peristaltic pump 
requires long priming 
period after replacing 
reagent tubing 

Most reliable in the 
field 

Minimal and easy 
maintenance 

Alarms allow rapid 
detection of failures 
but automatically 
cease ammonia 
monitoring 

Minimal and easy 
maintenance 

Improvements to 
operations manual 
needed 

One feature of the TresCon that was noted as a potential reliability issue was the fact that the 
monitor stops monitoring when one of its automated alarms is triggered. These alarms can 
serve a beneficial purpose in terms of monitoring nitrification reliability; for example, they 
could be tied into a facility’s supervisory control and data acquisition (SCADA) system with 
automated alarms to notify operations of an analyzer issue. During this testing, however, the 
system was not tied into a SCADA system, and so frequently these alarms were not 
immediately recognized and addressed. Once the alarm was activated, the TresCon stopped 
monitoring the process stream, resulting in data gaps during periods of testing. 

2.2  Donald C. Tillman Water Reclamation Plant 

2.2.1  Background 

The Donald C. Tillman Water Reclamation Plant (WRP) began continuous operation in 1985 
serving the area between Chatsworth and Van Nuys in the western portion of the San 
Fernando Valley, CA. It was initially designed to treat 40 million gallons per day (MGD) of 
wastewater but was later expanded to treat up to 80 MGD, of which approximately 40% is 
from commercial operations and 60% from residential. 



WateReuse Research Foundation 23  

 

Figure 2.4. Aerial view of Tillman WRP. 

 

Figure 2.5. Tillman WRP treatment train process flow diagram. 

The biological treatment at the Tillman WRP is CAS that has been modified to support the 
NDN process (Figure 1.4). Biochemical reactions in the basin lead to the degradation of 



 

24 WateReuse Research Foundation 

organics and the transformation of reduced nitrogen (NH3) to nitrate via nitrification as well 
as to the subsequent transformation of nitrate to N2 gas via denitrification. The aeration tanks 
are followed by a secondary clarifier that separates the biomass in the effluent from the liquid 
stream as shown in Figure 2.5. A recycle system redirects a portion of the activated sludge 
back to the aeration tank to maintain biological equilibrium, while the remaining portion is 
discharged to the sewer, which flows to the Hyperion Treatment Plant. 

2.2.2  Process Performance in Ammonia Removal  

The results of the continuous online ammonia monitoring at the Tillman facility from 
September to December 2011 are presented in Figure 2.6. Data from the TresCon unit are not 
included because the instrument had not yet arrived from the manufacturer. Toward the end 
of the testing, the readings from the ATI instrument began to increase. The reasons for this 
increase were not determined; however, the fact that the instrument worked correctly at 
subsequent field-testing sites suggests that the cause of the increased concentrations may 
have been calibration issues, sensor fouling, or issues with the chemical reagents. 

 

Figure 2.6.  Online ammonia concentration data recorded at Tillman WRP from September 
through early December 2011. 

With the exception of the inaccurately high levels from the ATI, the nitrification process at 
Tillman showed consistently low levels of ammonia in the effluent. One salient feature of the 
ammonia profiles from the two monitors was the daily bleed-through events. Figure 2.7 
focuses on 1 week of the data to provide further detail on the diurnal fluctuations in ammonia 
levels. Both the Waltron and ATI instruments were able to consistently detect the ammonia 
bleed-through that occurred each afternoon as a result of peak ammonia mass loading. The 
ammonia concentrations during these bleed-through events were below 2 mg/L 95% of the 



WateReuse Research Foundation 25  

time and below 0.5 mg/L 90% of the time. These levels of ammonia during bleed-through 
events are high but within the range of concentrations that might realistically be overcome by 
breakpoint chlorination. Although the historical data were not analyzed in this study, the 
testing at least provides short-term evidence that the nitrification process is both consistent 
and reliable. 

 

Figure 2.7. Online data recorded from Oct 6 through Oct 12, 2011 at Tillman WRP. 

Figure 2.7 also provides evidence of the high level of monitoring reliability provided by the 
analyzers, particularly with regard to the congruity between the profiles—both ammonia 
peaks and low-ammonia effluents were similarly detected by both monitors. One question 
that remains is the cause of the ATI variability at the end of testing. These fluctuations with 
higher values were also observed at subsequent sites but to a lesser degree. Changes were 
made to the maintenance frequencies of the instruments between the second (Santa Paula) 
and third (San Diego) sites. Nonetheless, the ATI continued to read higher background 
concentrations (as compared with the other instruments), a fact that was unresolved and may 
have been a result of some interference with background ion concentrations. 

  



 

26 WateReuse Research Foundation 

2.3  Santa Paula Water Recycling Facility 

2.3.1  Background 

The Santa Paula Water Recycling Facility (WRF) is located north of Los Angeles in Ventura 
County, CA (Figure 2.8). In operation since 2010, the facility has the capacity to treat a 
design average dry weather flow of 4.2 MGD. The existing MBR process can treat 3.4 MGD, 
but additional membranes can be added to expand the rated capacity to 4.2 MGD. 

 

Figure 2.8. Aerial view of the Santa Paula WRF. 

The biological process at Santa Paula WRF includes nitrification and denitrification in an 
MBR that uses an ultrafiltration (UF) membrane for solids separation (Figure 2.9 and Figure 
2.10). Nitrogen transformation occurs in two zones, an anoxic zone followed by an aerobic 
zone. The two zones are connected through internal recycling, which brings nitrates from the 
aerobic zone back to the anoxic zone, where denitrification occurs. After separation by UF, 
the waste activated sludge (WAS) is thickened and further treated by aerobic digestion, 
allowing for further nitrification of any remaining ammonia. The digesters are maintained in 
aerobic conditions by air diffusers that provide DO. The solids are dewatered, and return 
flows are sent to the MBR. 



WateReuse Research Foundation 27  

Figure 2.9. Santa Paula WRF treatment train process flow diagram. 

 

Figure 2.10. Santa Paula WRF's membrane separation tanks. 

2.3.2  Historical Review 

The historical performance of the nitrification process is illustrated in Figure 2.11, which 
shows the ammonia concentrations of weekly grab samples over the period from April 2011 
to January 2012. During this period, nitrification reliability was high with average ammonia 
concentrations of 0.50 mg/L. Furthermore, the facility achieved very consistent performance 
with 95% of the measurements below 1.2 mg/L and all but one measurement below 1.36 
mg/L. The cause of the single high value (7.1 mg/L) in January 2012 is not known. 



 

28 WateReuse Research Foundation 

 

Figure 2.11. Effluent weekly grab samples from Santa Paula WRF from April 1, 2011 
through Jan 31, 2012. 

2.3.3  Process Performance in Ammonia Removal 

The ammonia analyzer skid was installed at the Santa Paula WRF in early December 2011. 
Data recorded at Santa Paula WRF during the months from January through March 2012 are 
reported in Figure 2.12. Unfortunately, during this period one of the aerobic digesters 
experienced a diffuser failure in its aeration system. The failure of the diffuser allowed 
ammonia levels to build up within the digester. Consequently, the recycle streams from the 
solids handling greatly increased the ammonia loading to the MBR process. Although the 
microbiological population in the MBR was still nitrifying, the high loading from the digester 
return overloaded the system and allowed moderate levels of ammonia to pass through the 
tertiary process. These high loads occurred daily when the manual digester wasting was 
performed. The higher ammonia levels in the secondary effluent were therefore the result of a 
mechanical failure, not a biological upset. Repairs to the diffuser began during the testing 
period at Santa Paula and were ongoing throughout the study period. 

The downside of this blower failure was that the nitrification reliability of the WRF could not 
be measured under typical conditions. Based on the historical data, however, the facility 
maintains a high level of control over the process. One benefit of testing during this period 
was that it provided an opportunity to evaluate the instruments during a period of elevated 
ammonia concentrations. Figure 2.12 shows that each instrument was responsive to the 
higher ammonia levels present. The concentrations that were measured varied from 
instrument to instrument, but all responded to the ammonia spikes present. Short-term 
ammonia bleed-through occurred on a near-daily basis in the late morning. Peak ammonia 
concentrations were about five times larger than average concentrations. 



WateReuse Research Foundation 29  

Daily ammonia concentrations were also tested periodically during the testing period using 
grab samples measured with a bench-top ammonia monitor (data not shown). The average 
ammonia concentrations observed through grab sampling were significantly less than the 
instantaneous peaks recorded by the online analyzers. This finding emphasizes the need for 
near-continuous ammonia monitoring to ensure nitrification reliability given that grab 
samples typically fail to capture transient peaks that would impact a free chlorine disinfection 
strategy. 

 

Figure 2.12. Online ammonia concentration data and operator-collected grab samples recorded 
at Santa Paula WRF from January through March 2012. 

Figure 2.13 focuses on 1 week of the data to provide further detail on the diurnal fluctuations 
in ammonia levels. Although all three instruments provided simultaneous detection of 
ammonia bleed-through events, one important aspect is the difference in the background and 
peak ammonia levels detected between them, particularly the ATI. One possible explanation 
for this discrepancy is that at lower concentrations, there was background interference with 
other ions in the water. Alternatively, the high background levels reported by the ATI may 
have been related to calibration; the frequency of maintenance was increased after testing at 
the Santa Paula facility. 



 

30 WateReuse Research Foundation 

 

Figure 2.13. Online ammonia concentration data recorded at Santa Paula WRF from  
Feb 25 through March 2, 2012. 

2.4  North City Water Reclamation Plant 

2.4.1  Background 

The North City WRP has been producing recycled water for communities in northern San 
Diego, CA since 1997. The 30 MGD facility is the first large-scale water recycling facility in 
San Diego. Recycled water uses include irrigation, landscaping, and industrial applications. 



WateReuse Research Foundation 31  

 

Figure 2.14. View of North City WRP’s covered aeration basins. 

 

Figure 2.15. Aerial view of North City WRP. 



 

32 WateReuse Research Foundation 

 

Figure 2.16. North City WRP treatment train process flow diagram.   

Note: EDR = electrodialysis reversal. 

The biological process at North City WRP is a modified Ludzack-Ettinger (MLE) process 
that incorporates an anoxic zone upstream of the CAS process to achieve partial 